

TEST REPORT

DESARCH BUILDING CONTRACTING

**LOAD TEST ON SCAFFOLDING PROPS
BS 5507 : Part 3 : 1982**

Report date: 23.09.18

Report number	D18 - 318641 - 1
Project name	DESARCH SCAFFOLDING STORES
Client ref./ request no.	Not given
Sample description as identified by client	Galvanized Prop 3.5 meter
Source/Local supplier	DESARCH BUILDING CONTRACTING
Sampled by	Client Rep.
Date/time sample received	20.09.18
Date tested	21.09.18
Tested by, name/location	TN / DXB

Results:

(Opening Length – 3.5m)

Peak load (kN)	Mode of failure
48.4	Buckling of Scaffolding Prop



Remarks: None

Test method variation: None

This report relates only to the sample tested and shall only be reproduced in full and with the written approval of AHS Laboratories


Alquinn Lapuz
DHOD- Civil Department, Dubai.

Form # Q36.Rev.00



Page 1 of 1

/tops